



TEST REPORT

Report No.: HX20140823S

Applicant: XIAMEN GREEN MOUNTAIN IMP.& EXP. CO., LTD.
Address: 22/F, Building 2, Thaihot Plaza XiuFeng Road, Fuzhou, Fujian, China

Report on the submitted sample(s) said to be:

Name: Lithium Polymer Battery
Type/Model: WT-1401-05
Client Ref. Information: ----
Trade mark : WARMTECH

Buyer: -----
Supplier: -----

Date of Receipt : August 25, 2014 **Test period:** August 25, 2014 to September 1, 2014

Test Request: In accordance with Directive 2006/66/EC and its amendment directives

Test Result: Please refer to following page(s).

Tested by _____ Reviewed by _____ Approved by _____

Seal of: September 1, 2014

SHENZHEN SIT TESTING TECHNOLOGY CO LTD.

Issue date: September 1, 2014

This test report is responsible for the tested samples only. Without permission of the test center this test report is not permitted to be duplicated in extracts. The test report is invalid without the official stamp of SHENZHEN SIT TESTING TECHNOLOGY CO LTD. The test report is invalid if altered. Objections to the test report must be submitted to SHENZHEN SIT TESTING TECHNOLOGY CO LTD. within 15 days.

SHENZHEN SIT TESTING TECHNOLOGY CO LTD.

Address: 17 L, Jinfenghaoting Building, Qianjin Road, Baoan 26 District, Shenzhen City, 518101, P. R. China
Tel: +86-755-29173399 FAX: +86-755-29179933 <http://www.sit-cert.com>

TEST REPORT

Report No.: HX20140823S

Sample description

Lithium Polymer Battery : battery

Test method: IEC 62321:2008 – Electrotechnical Products - Determination of Levels of Regulated Substances (Lead, Mercury, Cadmium,).

Test Item	Result (mg/kg)
	Lithium Polymer Battery
Lead (Pb)	N.D.
Cadmium (Cd)	N.D.
Mercury (Hg)	N.D.

- Remark:
- 1) mg/kg = ppm
 - 2) Method Detection Limit: Pb, Cd and Hg 2mg/kg;
 - 3) "N.D." = Not Detected (Below Method Detection Limit)

Test Process for Pb / Hg / Cd.

SHENZHEN SIT TESTING TECHNOLOGY CO LTD.

Address: 17 L,Jinfenghaoting Building, Qianjin Road, Baoan 26 District ,Shenzhen City, 518101, P. R. China
Tel: +86-755-29173399 FAX: +86-755-29179933 <http://www.sit-cert.com>

TEST REPORT

Report No.: HX20140823S

Photo of Sample



-----End of Report-----

SHENZHEN SIT TESTING TECHNOLOGY CO LTD.

Address: 17 L, Jinfenghaoting Building, Qianjin Road, Baoan 26 District, Shenzhen City, 518101, P. R. China
Tel: +86-755-29173399 FAX: +86-755-29179933 <http://www.sit-cert.com>